



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17430

No. T5/922/2021-22/RNK-TVPM

Date: 16.12.2023

Ref:- Your request letter no.01/AE-02/Main office/2023-24 dtd.01.12.2023.

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project:NO.291/23-24:Construction of drain,culvert and concreting of Pallithoppu - Attuvar Mbu roads.

Amount:1416/-

Invoice No. 4505

Invoice Date: 16.12.2023

To The Assistant Engineer
LID & EW, TVPM Corporation.

TEST RESULTS

Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
1	M ₂₀	18.11.2023	450	20.00
2	M ₂₀	18.11.2023	460	20.44
3	M ₂₀	18.11.2023	460	20.44

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17431

No. T5/922/2021-22/RNK-TVPM

Date: 16.12.2023

Ref:- Your request letter no.919/SIPK-TVM-GH 11/2023 dtd.15.12.2023.

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project:Dr.Govindan's Hospital Phase II, Vanchiyoor.

Code no.3rd floor column.

Amount:1416/-

Invoice No. 4450

Invoice Date: 16.12.2023

To M/s SI Property(Kerala) Private Limited.

TEST RESULTS

Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
1	M ₂₅	15.11.2023	750	33.33
2	M ₂₅	15.11.2023	720	32.00
3	M ₂₅	15.11.2023	600	26.67

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17432

No. T5/922/2021-22/RNK-TVPM

Date: 16.12.2023

Ref:- Your request letter no.920/SIPK-TVM-GH 11/2023 dtd.15.12.2023.

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project:Dr.Govindan's Hospital Phase II, Vanchiyoor.

Code no.3rd roof slab.

Amount:1416/-

Invoice No. 4450

Invoice Date: 16.12.2023

To M/s SI Property(Kerala) Private Limited.

TEST RESULTS

Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
1	M ₂₀	08.12.2023	400	17.78
2	M ₂₀	08.12.2023	380	16.89
3	M ₂₀	08.12.2023	400	17.78

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17433

No. T5/922/2021-22/RNK-TVPM

Date: 16.12.2023

Ref:- Your request letter dtd.16.12.2023.

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project:Reliance Jio Infocomm Limited.

Site Name:Panayamuttom

Site ID: PIMO-ENB-9002.

Amount:1416/-

Invoice No. 4501

Invoice Date: 16.12.2023

To M/s SI Property(Kerala) Private Limited.

TEST RESULTS

Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
1	M ₂₀	07.12.2023	470	20.89
2	M ₂₀	07.12.2023	620	27.56
3	M ₂₀	07.12.2023	540	24.00

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17434

No. T5/922/2021-22/RNK-TVPM

Date: 16.12.2023

Ref:- Your request letter dtd.16.12.2023.

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project: Motel Aaram at Nedumangad.

Overhead tank top slab.

Amount:1416/-	Invoice No. 4504	Invoice Date: 16.12.2023
---------------	------------------	--------------------------

To The Regional Engineer
Kerala State Nirmithi Kendra ,
Regional Office, Vattiyoorkavu.

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
1	M ₂₅	11.11.2023	660	29.33
2	M ₂₅	11.11.2023	580	25.78
3	M ₂₅	11.11.2023	580	25.78

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer